Tenr

FARIVI EGQGUIPIVIENT

5000 SERIES
STALK

DEVASTATOR

CORN STALK ROLLER
*PATENTED*

OPERATOR’S MANUAL
PART IDENTIFICATION
2565-771_REV_G - 04/2017

il [\l

YETTER MANUFACTURING CO.
FOUNDED 1930

Colchester, IL 62326-0358

Toll free: 800/447-5777
309/776-3222 (Fax)
Website: www.yetterco.com
E-mail: info@yetterco.com




FOREWORD

You've just joined an exclusive but rapidly
growing club.

For our part, we want to welcome you to the
group and thank you for buying a Yetter product.

We hope your new Yetter products will help you
achieve both goals-increase your productivity and
increase your efficiency so that you may generate
more profit.

This operator's manual has been designed into
four ~major sections: Foreword, Safety
Precautions, Installation Instructions and Parts
Breakdown.

This SAFETY ALERT SYMBOL
indicates important safety messages in
the manual. When you see this
symbol, be alert to the possibility of
PERSONAL INJURY and carefully
read the message that follows.

The word NOTE is used to convey information
that is out of context with the manual text. It
contains  special information  such as
specifications,  techniques and reference
information of a supplementary nature.

The word IMPORTANT is used in the text when
immediate damage will occur to the machine due

to improper technique or operation. Important will
apply to the same information as specified by
note only of an immediate and urgent nature.

It is the responsibility of the user to read the
operator’'s manual and comply with the safe and
correct operating procedure and to lubricate and
maintain the product according to the
maintenance schedule in the operator’'s manual.

The user is responsible for inspecting his
machine and for having parts repaired or
replaced when continued use of the product
would cause damage or excessive wear to the
other parts.

It is the users responsibility to deliver his
machine to the Yetter dealer who sold him the
product for service or replacement of defective
parts, which are covered by the warranty policy.

If you are unable to understand or follow the
instructions provided in this publication, consult
your local Yetter dealer or contact:

YETTER MANUFACTURING CO.
309/776-4111
800/447-5777

309/776-3222 (FAX)
Website: www.yetterco.com
E-mail: info@yetterco.com

WARRANTY

Yetter Manufacturing warrants all products manufactured and sold by it against defects in material. This
warranty being expressly limited to replacement at the factory of such parts or products as shall appear to
be defective after inspection. This warranty does not obligate the Company to bear cost of labor in
replacement of parts. It is the policy of the Company to make improvements without incurring obligations to
add them to any unit already sold. No warranty is made or authorized to be made, other than herein set
forth. This warranty is in effect for one year after purchase.

DEALER:

Yetter Manufacturing warrants its own products only and cannot be responsible for damages to

equipment on which mounted.



BE ALERT!
YOUR SAFETY IS INVOLVED.

WATCH FOR THIS SYMBOL. IT POINTS OUT IMPORTANT SAFETY
PRECAUTIONS. IT MEANS “ATTENTION---BECOME ALERT!”

It is your responsibility as an owner, operator, or supervisor to know and instruct everyone using this
machine at the time of initial assignment and at least annually thereafter, of the proper operation,
precautions, and work hazards which exist in the operation of the machine in accordance with OSHA
regulations.

Safety Is No Accident

The following safety instructions, combined with common sense, will save your equipment from
needless damage and the operator from unnecessary exposure to personal hazard. Pay special
attention to the caution notes in the text. Review this manual at least once each year with new
and/or experienced operators.

1. Read and understand the operator’s manual before operating this machine. Failure to do
so is considered a misuse of the equipment.

2. Make sure equipment is secure before operating.
3. Always keep children away from equipment when operating.

4. Make sure everyone that is not directly involved with the operation is out of the work area
before beginning the operation.

5. Make sure all safety devices, shields, and guards are in place and are functional before
beginning the operation.

6. Shut off power to adjust, service, or clean.

7. Keep hands, feet, and clothing away from moving parts. It is a good idea to remove all
jewelry before starting the operation.

8. Visually inspect the machine periodically during operation for signs of excessive vibration,
loose fasteners, and unusual noises.



PLEASE READ, VERY IMPORTANT

SECURE CORN HEADER AGAINST
UNWANTED LOWERING BY APPLYING
THE LOCKING MECHANISM ON THE
HYDRAULIC CYLINDERS!

1. ATTACH HEAD TO COMBINE, LOCK HEAD TO COMBINE

2. RAISE THE HEAD OFF THE GROUND AND ENGAGE THE SAFETY
STOP ON THE FEEDER HOUSE CYLINDER.

3. TURN OFF COMBINE ENGINE AND REMOVE KEY.

FOLLOW THE INSTRUCTIONS OF THE COMBINE
MANUFACTURER.



PLEASE READ, VERY IMPORTANT

Subject to the size and weight of the corn header, one or two additional
hydraulic cylinders may be required.

The combine manufacturer generally keeps the corresponding kits readily
available for the dealer.

Subiject to the design of the corn header and carrying capacity of the
different combines, the steering axle may require the fitting of additional
weights and the rear tires might need to be filled with ballast.

FOLLOW THE INSTRUCTIONS OF THE COMBINE
MANUFACTURER.



TABLE OF CONTENTS

INTRODUCTION. ... eeeeeeeeeeeeeeeaeeeeeeeeeaseeeeeasesnesnseaeeeneeaeeanesnesasnnens 2
WARRANTY......eeeeeeeeeeeeeeeeeeaeeaseaseaneaseeneaneansaseensansaneeneaneaseaneseaens 2
SAFETY INFORMATION. .....ceeeeeeeeeeeeeeeeeeeeeeeeeeeaneeeeeaeeeneeneeaneens 2.5
TABLE OF CONTENTS. ..cuveiuteeeeeseeeseeseesesasessessseasessseseessesnesaseseenes 6
TORQUE. ... eeeeeeeeeeeeeeeeeeeeeeeeeeeeseseeeseseesseseeseesensensessensensensensensens 7
INSTALLATION / PARTS IDENTIFICATON
5000-0071 (JD B93/606C)........ecueeeeeeeereereereaereeeeseraeesneeeesaneenens 8-10
5000-002 (JD 893).....veeeeeereerareeresreraneeeeseeenesneeanesneenean 11, 13-14
5000-003 (JD BO8C).......eeeeeeeeeeeeeeeeeeaneenseeeesneseeeseeeneeneeneenn 12-14
5000-004 (JD B12C)......eeeeeeerereeeeseseeraeeeseseeeanesseesesesesnesneenns 15-17
5000-005 (CNH 3206/3406).........eeeeeeeeereeeeeeseeeaneesseeeseesneens 18-20
5000-006 (CNH 3208/3408).........ceeeeeeeereeeeeseerenesessessneseens 21-23
5000-007 (DRAGO 630).......eeeueeeeeeeeraneseesseeaneenseseeaeesneeneesees 24-26
5000-008 (JD 1293)......eerueeeeeerereeeeserseseseeseesesasesseeneeesesneenes 27-29
5000-009 (CNH 2206)........eeueeeeeeeeeeaeeeeseeeaeesseseeaeeseesaesseen 30-32
5000-010 (CNH 2208).......eeeueeeeeereeeeaseeeseeeanessesesasesnesassaens 33-35
5000-011 (JD 608C 2012-PRESENT)......eeeeeeeeeeeeeeeeeeeeaeeaneene 36-38
5000-013 (CNH 1063)....everereeeeeerereeessereeeesessesesssesserssesnens 39-41
5000-014 (CNH 1083)....e.eveeeeeeeeeeeeeeeeeeeaeeeneeeseaseeseseeeanesnens 42-44
5000-015 (GERINGHOFF 8-ROW)......ecueeeeeeeeeeeeeeeeeeseeeaeesneen 45-47
5000-016 (GERINGHOFF 12-ROW).......veeeeeeeeeeeeeeeeeeeeeeeeaenene 48-50
5000-017 (DRAGO 830).....c.ueeeeereeeraeesreraeeeseseesseesesserasesnens 51-53
5000-018 (DRAGO 1230)......veeeemeeeeeeeeeeeeeeeeeseaeeeeeseeeaessneenes 54-56
5000-019 (CNH 2412-3412)....c.eeeeeeeeeeeeeeeeeeeeeeeenesseeeeeeneses 57-59
5000-021 (GERNINGHOFF 6-ROW)......cveeeeeeeeeeeeeaeeeeeeaenaene 60-62
OPERATION
LOCK UP PIN...evveeeeeeeeeeeeeeeseeesaeeasesesasaasesnsessessesesasessesneens 63

THE SIDE OF THE BEARING
ASSEMBLY WHERE THE
BEARING IS PROTRUDING
MUST BE INSTALLED
TOWARD THE ROLLER!




BOLT TORQUE
Mounting bolts and hardware
All hardware used on the 5000 Devastator is Grade 5 unless otherwise noted. Grade 5
cap screws are marked with three radial lines on the head. If hardware must be replaced,

be sure to replace it with hardware of equal size, strength and thread type. Refer to the
torque values chart when tightening hardware.

Important: Over tightening hardware can cause as much damage as when
under tightening. Tightening hardware beyond the recommended range can
reduce its shock load capacity.

A

The chart below is a guide for proper torque. Use it unless a specified torque is called out
elsewhere in the manual.

Torque is the force you apply to the wrench handle or the cheater bar, times the length of the
handle or bar.

Use a torque wrench whenever possible.

The following table shows torque in ft. Ibs. for coarse thread hardware.

71 N £ N
BOLT DIA.
AND Q @ OR { D q %
THRElﬁIE):E' PER Wik <
GRADE 2 GRADE 5 A—325 GRADE 8
3/8—16 25 35 50
7/16—14 35 55 80
1/2—13 55 85 125
9/16—12 75 125 175
5/8—11 105 170 235
3/4—10 185 305 425
7/8—9 170 445 690
1-8 260 670 1030
11/8-7 365 900 1460
11/4—7 515 1275 2060
1 3/8—6 675 1675 2700
11/2—-6 900 2150 3500
1 3/4—5 1410 3500 5600




RIGHT HAND END OF HEAD

(BRACKETS SHOWN ASSEMBLED)

DO NOT FULLY TIGHTEN HARDWARE
UNTIL PIVOT ARMS ARE ASSEMBLED

> %e / R Ger
Lo

rd

AV

LEFT HAND END OF HEAD
(HYD. DECK PLATE SHAFT SHOWN)

5000-001 (693,/606C)—JD o
6 ROW CORN HEAD
MOUNT BRACKET ASSEMBLY PARTS IDENTIFICATION

DET QTY  PART NO.

1 16 2502-352
2 8 5000-319
3 16 2520-459
4 2  5000-202

2528-369
5 2 5000-201

2528-369

DESCRIPTION

5/8-11 X 6 HHCS GR. 8 ZP

MOUNT STRAP, JOHN DEERE

5/8-11 HEX LOCK NUT ZP

MOUNT BRACKET W.A., SINGLE

1.380 OD X 1.00 ID X 1.25 L, BEARING SLEEVE
MOUNT BRACKET W.A., DOUBLE

1.380 OD X 1.00 ID X 1.25 L, BEARING SLEEVE

18251



MHL 010" —/+.4/| ¥3HSYMLYd 8/S 6¥Fr—925C 2Tl 8l

dZ ¥3L10D NIdY¥IVH 'V L S9v—0LST ZL LI

dZ Nid dn %001 £2£-000S 9 ol

1=Z/1 "MaHS 1 /1T EAINOHS 8/S 1IZ1-0I1ST 9 Sl

ONIHSNE 10Ald BI€-000S 9 ¥l

HH "V'M WY LOAId #£2-0006 I €l

T d3LS Alan3assy (mod 9) 0909/£69 ar MINDO "V MY LONd ££2-0008 | Zi
H1 “Y'M WMV LOAd S£Z-000S | L

dZ 118 ¥¥0 T X €1-2/} Sbe-60SZ ZIL 0}

dvdlS 1¥0ddNS 60€—0008 2L 5]

4Z LON 007 39NV X3IH €1-2/1 198-0262  ZL
dZ LON 3007 X3H LI-8/S 65+—0ZST 9

dZ LN WYT X007 X3H €1-2/L +#9¢-025Z 9

dZ S M9 SJHH € X II-8/6 SZ€-20SZ 9
hu._mw\n.:oﬁto_.x..,\nou_.uosum
m
m

ONINYNL SdO1S 170d
NN LAN N3LHOLWL ATINO
LNN 3nDH0L 10N 04

L0ALNIVd, ONIHSNE ONINJS SL6Z Z0T—GL6Z
¥dS dNOD¥/ L—LXAIZ/ L—IXZ/ 1-T 34M 2/1 60L-0SST
dZ LNNMOOT X3H U_.I.v\n gls—02sZ ]
NOLLJI¥OS3a "ON L¥vVd  ALD

NOLLVILILULNIOI SLEYd ATBNISSY ONIMDS ONY INYHY

g
L
)
S
¥
g
[
3
13a

ar—(2909/£69) 100—-000S

(NOILY¥LSNTTI 33S)
3LV1d WOY¥4 GL°9 SI ONIHSNE ONINAS
0 dOL ILNN 1NN N3LHOIL ATNO
LNAN 3NDYOL LON 04




10

JD 693/606C (6 ROW) ASSEMBLY STEP 3

5000-001 (693/606C)—JD

DET

E
1
2
3
4

5

THE SIDE OF THE BEARING

QTY PART NO.
18 2520-357
18  2502-353
3  5000-203
6  5000-355

2550-059
6  5000-322

ASSEMBLY WHERE THE

BEARING IS PROTRUDING

MUST BE INSTALLED
TOWARD THE ROLLER!

ROLLER ASSEMBLY PARTS IDENTIFICATION

DESCRIPTION
1/2-13 HEX LOCK NUT zZP
1/2-13 X 2 1/2 HHCS GR8 ZP
ROLLER W.A., 48"
1-1/4 DISC HARROW BEARING, W209PPBS, HD ASS'Y
BEARING (ONLY)
SHIM WASHER ZP




RIGHT HAND END OF HEAD
(HYD. DECK PLATE SHAFT SHOWN)

JD 893 ONLY (8 ROW) ASSEMBLY STEP 1

{ FB A

K

DO NOT FULLY TIGHTEN HARDWARE
UNTIL PIVOT ARMS ARE ASSEMBLED

5000-002 (893-D) / LEFT HAND END OF HEAD
8 ROW CORN HEAD (HYD. DECK PLATE SHAFT SHOWN)
MOUNT BRACKET ASSEMBLY PARTS IDENTIFICATION
DET QTY PART NO. DESCRIPTION o
1 22 2502-352 5/8-11 X 6 HHCS GR. 8 ZP

2 8 5000-319 MOUNT STRAP, JOHN DEERE

3 22 2520-459 5/8-11 HEX LOCK NUT ZP

4 4 5000-202 MOUNT BRACKET W.A., SINGLE
2528-369 1.380 OD X 1.00 ID X 1.25 L, BEARING SLEEVE

5 2 5000-201 MOUNT BRACKET W.A., DOUBLE 1823—4
2528-369 1.380 OD X 1.00 ID X 1.25 L, BEARING SLEEVE
6 2 5000-301 MOUNT PLATE, JD. 893

11



RIGHT HAND END OF HEAD
(HYD. DECK PLATE SHAFT SHOWN)

JD 608C (2009—2011) ONLY (8 ROW) ASSEMBLY STEP 1
[ SR B o

DO NOT FULLY TIGHTEN HARDWARE
UNTIL PIVOT ARMS ARE ASSEMBLED

mﬁ mﬁﬁp Rrek o REASKE?
PO )

Py ¢ L’ ‘\@
, i‘é‘

LEFT HAND END OF HEAD
(HYD. DECK PLATE SHAFT SHOWN)

5000-003 (608C—JD) /

8 ROW 608C CORN HEAD
MOUNT BRACKET ASSEMBLY PARTS IDENTIFICATION

DET QTY PART NO. DESCRIPTION °
24 2502-352 5/8—11 X 6 HHCS GR. 8 ZYD
12 5000-319 MOUNT STRAP, JOHN DEERE
24  2520-459 5/8—]1 HEX LOCK NUT ZYD
4 5000-202 MOUNT BRACKET W.A., SINGLE
2528-369 1.380 OD X 1.00 ID X 1.25 L, BEARING SLEEVE
5 2 5000-201 MOUNT BRACKET W.A., DOUBLE 1823—7
2528-369 1.380 OD X 1.00 ID X 1.25 L, BEARING SLEEVE

TN

12



JD 893/(608C — 2009-2011) (8 ROW) ASSEMBLY STEP 2

DO NOT TORQUE NUT
ONLY TIGHTEN NUT UNTIL TOP O
SPRING BUSHING IS 6.75 FROM PLATE
(SEE ILLUSTRATION)

5000-002 (893) JD
5000-003 (608C) JD

FRAME AND SPRING ASSEMBLY PARTS IDENTIFICATION

DET QTY PART NO. DESCRIPTION
1 8  2520-515 3/4-10 HEX LOCKNUT ZP

2 8 2550-708 1/2 WRE 2—1/2X1—1/2ID)(?—1/4-COMP SPR

3 8 2975-302 2975 SPRING BUSHING "PAINTED" DO NOT TORQUE NUT

4 8 2570-126 3/4" X 10 EYEBOLT, 5/8 EYE ZP ONLY TIGHTEN NUT UNTIL

5 8 2502-325 5/8-11 X 3 HHCS GR 5 ZP BOLT STOPS TURNING

6 8 2520-364 1/2-13 HEX LOCK JAM NUT ZP

7 8 2520-459 5/8-11 HEX LOCK NUT ZP

8 16 2520-361 1/2-13 HEX FLANGE LOCK NUT ZP

9 16 5000-309 SUPPORT STRAP

10 16 2505-345 1/2-13 X 2 CAR BLT ZP ASSEMBLY IS IDENTICAL AT BOTH ENDS OF HEAD

" 2 5000-235 PIVOT ARM W.A., LH.

12 16 2570-465 7 GA. HAIRPIN COTTER ZP

13 2 5000-234 PIVOT ARM W.A., R.H.

14 8 5000-318 PIVOT BUSHING

15 8 2510-121 5,/8" SHOULDER, 2-1/4" L SHLOR, 1/2-13
16 8 5000-323 LOCK UP PIN ZP

17 16  2526-449 5/8 FLATWASHER 1/4"+/- .010 THK

13



14

JD 893/608C (8 ROW) ASSEMBLY STEP 3

DET

E
1
2
3
4

5

THE SIDE OF THE BEARING
ASSEMBLY WHERE THE
BEARING IS PROTRUDING
MUST BE INSTALLED
TOWARD THE ROLLER!

QTY
24
24

4
8

8

5000-002 (893) JD
5000—003 (608C) JD
ROLLER ASSEMBLY PARTS IDENTIFICATION

PART NO.
2520-357
2502-353
5000-203
5000-355
2550-059
5000-322

DESCRIPTION
1/2-13 HEX LOCK NUT ZP
1/2-13 X 2 1/2 HHCS GR8 ZP
ROLLER W.A., 48"
1-1/4 DISC HARROW BEARING, W209PPB5, HD ASS'Y
BEARING (ONLY)
SHIM WASHER ZP




RIGHT HAND END OF HEAD
(HYD. DECK PLATE SHAFT SHOWN)

JD 612C (12 ROW) ASSEMBLY STEP 1

’f;‘hi- - /ﬂ\@

\\M 2 it ,o
‘@T==; /f;2343Mﬂ§‘/ P o[:>
74 & dj—éﬁ! 4 /m %@s
ORONN g 8.7

DO NOT FULLY TIGHTEN HARDWARE o
UNTIL PIVOT ARMS ARE ASSEMBLED

%
o’ s —
5000-004 (612C) JD K = LEFT HAND END OF HEAD
12 ROW G D & (HYD. DECK PLATE SHAFT SHOWN)

MOUNT BRACKET ASSEMBLY PARTS IDENTIFICATION

DET QTY PART NO. DESCRIPTION o
32 2502-352 5/8-11 X 6 HHCS GR. 8 ZP
16 5000-319 MOUNT STRAP, JOHN DEERE
32 2520-459 5/8-11 HEX LOCK NUT ZP
8 5000-202 MOUNT BRACKET W.A., SINGLE
2528-369 1.380 OD X 1.00 ID X 1.25 L, BEARING SLEEVE

W

1823-17

MOUNT !
| erRACKET MUST  |BRACKET
MUST HAVE
| cLEARANCE
WITH THE
3 DECK PLATE SNOUT LIFT
)| ADJUSTMENT BRACKET




8l—¢¢sl

(NMOHS LAVHS 3LY1d X030 "GAH)
Q¥3H 40 ON3 ONVH L431

NN LAN N3LHOLW ATINO

‘\\‘rﬂd ONINYNL SdOLS 1708
X LNN 3ND¥OL LON 04

(NOLLY¥LSNT 33S) .

3ALVId WO¥4 SZ°9 SI ONIHSNE ONRIDS L
0 dOL NN LNN NILHOW ATINO 9)
1NN 3NDY¥OL LON 0d .«\\.\/d

Z d3LS A1gn3ssy (moy

&)

\‘xﬂ ) ar (£621) 800-0005
A Y ~/ > \ﬁ.\lﬁlﬂ\//w ar (0z19) ¥00-0005

Z1) £621/0219

MHL 010" —/+.%/| H3IHSYMLY1S 8/S
€1-z/1 "MAWHS 1 #/1—Z "W3ITINOHS .8/S
ONIHSN8 LOAId
QFMALNIO ‘¥ITION MOH € “¥'M WiV LOAId
dzZ M3110D NIdMIVH V9 £
‘dZ Nid dn o0
dZ 178 ¥¥0 Z X €1-¢/1
dvilS 180ddns
dZ LNN Y007 39NY14 X3H £1-2/1
dZ 1NN X001 X3H L1-8/S
dZ LNN WY X001 X3H €1-2/1
dZ G ¥9 SOHH € X LI-8/S
dZ 3A3 8/S ‘L1083A3 0L X ¥/
LJALNIVd, ONIHSNE ONI¥JS GL6Z
YdS dWOO¥/L—LXaR/\—IXT/1—T 3um Z/1
dZ LANMOO01 X3H 0l—#/¢
NOLLI¥OS3a

NOLLYOUILLNIAI SLYVd ATEN3SSY ONIMAS ANV INvud
; av3IH NH0D 3¥330 NHOM MOY Z1I

6¥¥—925¢ 9l
LlZ1—01s2 ]
8lE—000S 8
8e2-0005 ¥
S9¥-0LSE TIL
gZe—-000s ©
S¥E—-G0SZ 9l
60£—-000S 9l
19€—-025¢ 91
65¥—02S¢ 8
¥9¢-025¢ 8
TANTA VTN -]
9Zl-0L52 8
Z0£-GL6C2 8
60L-068S¢ 8
gle—oZse 8
‘ON l¥v¥d ALD

ar QV3H 40 ON3 ONVH LHOI

L= el 1B

~— N M <D Ww~OD

130

16



JD 612C/1293 (12 ROW) ASSEMBLY STEP 3

1823—-19
5000004 (612C) JD

5000-008 (1293) JD
ROLLER ASSEMBLY PARTS IDENTIFICATION

DET QTY PART NO. DESCRIPTION
1 24  2520-357 1/2-13 HEX LOCK NUT ZP
2 24 2502-353 1/2-13 X 2 1/2 HHCS GR8 ZP
3 2 5000-211 ROLLER W.A., LH., 76" (SHOWN)
2 5000—212 ROLLER W.A., R.H., 76"
4 8 5000-355 1-1/4 DISC HARROW BEARING, W209PPBS5, HD ASS'Y
2550—059 BEARING (ONLY)
5 8  5000-322 SHIM WASHER ZP

THE SIDE OF THE BEARING
ASSEMBLY WHERE THE
BEARING IS PROTRUDING
MUST BE INSTALLED
TOWARD THE ROLLER!

17



18

RIGHT HAND END OF HEAD

5000—005 (3206/3406) CNH

CNH 3206/3406 (6 ROW) ASSEMBLY STEP 1

DO NOT FULLY TIGHTEN HARDWARE
UNTIL PIVOT ARMS ARE ASSEMBLED

LEFT HAND END OF HEAD
(HYD. DECK PLATE SHAFT SHOWN)

6 ROW CASE CORN HEAD
MOUNT BRACKET ASSEMBLY PARTS IDENTIFICATION

DET QTY  PART NO.

1 12 2502-352
2 6 5000-331
3 12 2520-459
4 2 5000-215

2528-369
5 1 5000—-201

2528-369

DESCRIPTION
5/8—11 X 6 HHCS GR. 8 ZP 1823—8
MOUNT STRAP, 4 X 4
5/8—11 HEX LOCK NUT ZP
SINGLE MOUNT BRACKET W.A., CASE
1.380 OD X 1.00 ID X 1.25 L, BEARING SLEEVE
DOUBLE MOUNT BRACKET W.A., CASE
1.380 OD X 1.00 ID X 1.25 L, BEARING SLEEVE



RIGHT HAND END OF HEAD

DET
1

(o IR o) B IS PV S ]

"
12
13
14
15
16
17

QTY

S

0 = 0= 0000 BB BR A

5000—005 (3206/3406) CNH
6 ROW CASE CORN HEAD
FRAME AND SPRING ASSEMBLY PARTS IDENTIFICATION

PART NO.
2520-515
2550-709
2975-302
2570-126
2502-325
2520-364
2520-4359
2520-361
5000-309
2505-345
5000-237
2570-4865
5000-236
5000-318
2510-121
5000-323
2526—-449

CNH 3206 / 3406 (6 ROW) ASSEMBLY STEP 2

DO NOT TORQUE NUT
ONLY TIGHTEN NUT UNTIL TOP OF
SPRING BUSHING IS 6.75 FROM PLATE
(SEE ILLUSTRATION)

DESCRIPTION
3/4—10 HEX LOCKNUT ZP
1/2 WIRE 2-1/2X1-1/2IDX7—1/4COMP SPR
297? SPRING BUSHING "PAINTED" DO NOT TORQUE NUT
3/4” X 10 EYEBOLT, 5/8 EYE ZP/ONLY TIGHTEN NUT UNTIL

5/8-11 X 3 HHCS GR 5 ZP BOLT STOPS TURNING
1/2—-13 HEX LOCK JAM NUT ZP

5/8—11 HEX LOCK NUT ZP
1/2-13 HEX FLANGE LOCK NUT ZP
SUPPORT STRAP

1/2-13 X 2 CAR BLT ZP

PIVOT ARM W.A., L.H.,, CASE 6 ROW

7 GA. HAIRPIN COTTER ZP

PIVOT ARM W.A., R.H.,, CASE 6 ROW

PIVOT BUSHING

5/8" SHOULDER, 2-1/4" L SHLDR, 1/2-13
LOCK UP PIN ZP.

5/8 FLATWASHER 1/4"+/— .010 THK

1823—9

19



20

CNH 3206/3406 (6 ROW) ASSEMBLY STEP 3

1825—-10

5000-005 (3206,/3406) CNH
ROLLER ASSEMBLY PARTS IDENTIFICATION

DET  QTY PART NO. DESCRIPTION
1 12 2520-357 1/2-13 HEX LOCK NUT zZP
12 2502-353 1/2-13 X 2 1/2 HHCS GR8 ZP

[ov]

3 1 5000-211 ROLLER W.A., L.H., 76" (SHOWN)
1 5000-212 ROLLER W.A., R.H., 76"
4 4  5000-355 1-1/4 DISC HARROW BEARING, W209PPB5, HD ASS'Y
2550-059 BEARING (ONLY)
5 4  5000-322 SHIM WASHER ZP

THE SIDE OF THE BEARING
ASSEMBLY WHERE THE
BEARING IS PROTRUDING
MUST BE INSTALLED
TOWARD THE ROLLER!




DET

W =

5000—006 (3208/3408) CNH

RIGHT HAND END OF HEAD

CNH 3208/3408 (8 ROW) ASSEMBLY STEP 1

_ ()
L % 181211

¢ B It
DO NOT FULLY TIGHTEN HARDWARE ! / Y, - \
UNTIL PIVOT ARMS ARE ASSEMBLED / ."_—'__:"%‘

LEFT HAND END OF HEAD
(HYD. DECK PLATE SHAFT SHOWN)

8 ROW CASE CORN HEAD
MOUNT BRACKET ASSEMBLY PARTS IDENTIFICATION

QTY
24
12
24

6

PART NO.
2502-352
5000-331
2520-459
5000-215
2528-369

DESCRIPTION
5/8-11 X 6 HHCS GR. 8 ZP
MOUNT STRAP, 4 X 4
5/8—11 HEX LOCK NUT ZP
SINGLE MOUNT BRACKET W.A., CASE
1.380 OD X 1.00 ID X 1.25 L, BEARING SLEEVE

21



ATGW3SSY Nid dn 007 #11-000S @ ol
c1=z/1 "9OIHS 1 .+/1—2 '¥30IN0KS ,8/5 IZI-DISZ 9 Sl

Zl=zl8l ONIHSNE 1OAId 81E-0008 9 ¥l

03YILNID ‘¥ITI0N MOY € “¥'M WYY LOAId €IZ—-000S8 Z €l

‘GAZ H3ALLOD NIdMIVH V9 L G9¥-0/5Z 9 zl

ININYNL SHOLS 1108 ‘HTO"W'M WHY LOAId SDZ—000S5 | L

TLNA LAN NILH9IL ATTNO OAZ L8 V2 2 X n_lw\._. SPE—C05E 4} oL

LNN 3ND¥OL LON 0Q d¥HlS L¥0ddNS 60£-000S 2L 6

~ ‘QAZ LAN 207 39NVT4 X3H €1-Z/1 198—026Z zL 8

’ o "AAZ LNN MO07 X3H _.—Im.\m 6S¥—0Z52 ] L
Az‘,oo:«mmnuuhwgﬁﬁ‘qﬂcwmﬁ?a "GAZ LON WYP X007 X3H £1-2/1 ¥9£-025T 9 9
‘GAZ € M9 SOHH € X L1-8/S SZE-20SZ 9 g

‘GAZ 3A3 8/C 'L7083A3 O} X /€ 921-0.52 9 ¥

L03LNIVd, ONIHSNB ONIMdS GL62 ZOE-GL6C 9 ¢

¥dS dWOOY/S—LXAIZ/1—IXT/1-T 3uM T/l 60L-0SSZ 9 z

QAZ LNNXMJOT X3H OL—+/€ SI5-02SZ 9 1
NOLLJI0S30 ‘ON l¥vd  AID 130

NOLLVOIILNIQI SLYYd ATBNISSY ONIMHS ONY 3MVHd
av3H N¥0D 3SYD MOY 8
HND (80bE/80Z¢) 900—0005

ONIMOHS 38V SOV3¥HL 3L3TdW00 OML
NN LAN N3LHOIL ATINO
1NN 3NDY0L LON OJ

av3H 40 N3 ONYH LHOE

Z d3LS A19W3ssy (Mod 8) 80¥E/80ZE HNO

22



CNH 3208/3408 (8 ROW) ASSEMBLY STEP 3

1823—13

5000-006 (3208/3408) CNH
ROLLER ASSEMBLY PARTS IDENTIFICATION

DET  QTY PART NO.

1 18  2520-357
2 18  2502-353
3 1 5000-211
1 5000-212

1 5000-203

4 6 5000-355
2550-059

5 6 5000-322

THE SIDE OF THE BEARING
ASSEMBLY WHERE THE
BEARING IS PROTRUDING
MUST BE INSTALLED
TOWARD THE ROLLER!

DESCRIPTION

1/2-13 HEX NUT ZP

1/2-13 X 2 1/2 HHCS GR8 ZP

ROLLER W.A., L.H., 76" (SHOWN)

ROLLER W.A., R.H., 76"

ROLLER W.A., 48" (CENTER ROLLER)

1-1/4 DISC HARROW BEARING, W209PPB5, HD ASS’Y
BEARING (ONLY)

SHIM WASHER ZP

23



RIGHT HAND END OF HEAD

24

5000-007 630 DRAGO

6 ROW CASE CORN HEAD
MOUNT BRACKET ASSEMBLY PARTS IDENTIFICATION

DET

1
2
3
4

w

ary

4 00 00 O

[+

PART NO.
2502-325
5000-340
2520-459
5000-218
2528-369
2520-361
5000-339
2502-351

DRAGO 6 ROW ASSEMBLY STEP 1

DO NOT FULLY TIGHTEN HARDWARE
UNTIL PIVOT ARMS ARE ASSEMBLED

DESCRIPTION
5/8-11 X 3 HHCS GR. 5 ZP
CLAMP BLOCK
5/8-11 HEX LOCK NUT ZP
MOUNT BRACKET W.A., DRAGO
1.380 OD X 1.00 ID X 1.25 L, BEARING SLEEVE
1/2-13 HEX FLANGE LOCK NUT ZP
WASHER, MOUNT PLATE
1/2-13 X 2 HHCS GR 5 ZP

182314

LEFT HAND END OF HEAD



RIGHT HAND END OF HEAD

o
m
-

L R R

man+&++++¢++&3

5000-007 630 DRAGO
6 ROW CASE CORN HEAD
FRAME AND SPRING ASSEMBLY PARTS IDENTIFICATION

PART NO.
2520-515
2550-709
2975-302
2570-126
2502-325
2520-364
2520-459
5000-323
2510-121
5000-318
5000-238
2570-465
2526—449

DRAGO 6 ROW ASSEMBLY STEP 2

DESCRIPTION
3/4=10 HEX LOCKNUT ZP
1/2 WIRE 2-1/2%1-1/2IDX7-1/4COMP SPR
2875 SPRING BUSHING "PAINTED"

3/4" X 10 EYEBOLT, 5/8 EYE ZP

5/8-11 X 3 HHCS GR 5 ZP

1/2-13 HEX LOCK JAM NUT ZP

5/8-11 HEX LOCK NUT ZP

LOCK UP PIN ZP

5/8" SHOULDER, 2-1/4" L SHLDR, 1/2-13
PIVOT BUSHING

PIVOT ARM W.A., 3 ROW ROLLER, CENTERED
7 GA. HAIRPIN COTTER ZP

5/8 FLATWASHER 1/4™+/— .010 THK

DO NOT TORQUE NUT
ONLY TIGHTEN NUT UNTIL
BOLT STOPS TURNING

25



DRAGO 6 ROW ASSEMBLY STEP 3

1825—16

5000-007 630 DRAGO
ROLLER ASSEMBLY PARTS IDENTIFICATION

DET  QTY PART NO.

1 12 2520-357
2 12 2502-353
3 1 5000-211
1 5000-212

4 4  5000-355
2550-059

5 4 5000-322

THE SIDE OF THE BEARING
ASSEMBLY WHERE THE
BEARING IS PROTRUDING
MUST BE INSTALLED
TOWARD THE ROLLER!

26

DESCRIPTION
1/2—13 HEX LOCK NUT ZP
1/2-13 X 2-1/2 HHCS GR 8 ZP
ROLLER W.A., LH., 76" (SHOWN)
ROLLER W.A., R.H., 76"
1-1/4 DISC HARROW BEARING, W209PPBS, HD ASS'Y
BEARING (ONLY)

SHIM WASHER ZYD.




(HYD: DECK PLATE SHAFT SHOWN) JD 1293 ONLY (12 ROW) ASSEMBLY STEP 1

DO NOT FULLY TIGHTEN HARDWARE
UNTIL PIVOT ARMS ARE ASSEMBLED

LEFT HAND END OF HEAD

5000-008 (1293) JO o o (HYD. DECK PLATE SHAFT SHOWN)

12 ROW CORN HEAD
MOUNT BRACKET ASSEMBLY PARTS IDENTIFICATION
DET QTY PART NO. DESCRIPTION o
30 2502-352 5/8—11 X 6 HHCS GR. 8 ZP
12 5000-319 MOUNT STRAP, JOHN DEERE
2520-459  5/8—-11 HEX LOCK NUT ZP
8 5000-202 MOUNT BRACKET W.A., SINGLE
2528-369 1.380 OD X 1.00 ID X 1.25 L, BEARING SLEEVE
5 2 5000-301 MOUNT PLATE, JO 93 SERIES 1823—-20

LB T I
]

27



MHL 010" —/+.4/1 HIHSYMIV1d 8/S 6¥+—9ZSZ 9L gl

€i=z/1 "MOHS 1 .#/1—-C '¥30INOHS .8/S 1ZI-01SZ 8 (1]

8lL—¢Z8I ONIHSNE LOAId 8I£—000S 8 ¥l
0343LNID ‘HITIOY MOY £ “V'M WHY LOAId 8£2-0005 + <l

dzZ ¥31100 NIdMIVH '¥9 L S9%¥—0LGZ Tl zl

‘dZ Nid dn X007 £Z£-0008 8 L

(NMOHS L4VHS 3ALY1d 030 "GAH) dZ 178 ¥¥0 Z X €1-¢/1 Sve-S0SZ 9l 0l
Qv3H 40 ON3 ONVH L431 dvdlS 1¥0ddNS 60£-000S 91 6
dZ LNN 007 39NV1d X3H £1-2/1 19€—025C 9i g

dZ 1NN 007 X3H LI-8/S 65¥—02Sc @ L

dZ LNN WYP Y001 X3H €1-2/1 #9¢-0252 8 9

dZ G ¥9 SOHH € X L-8/S G6Z€-Z0SZ 8 S

dZ 3A3 8/¢ ‘1108343 0L X ¥/ 9Z1-048Z € ¥

ONINYNL SdOLS 1708 «J3LNIVd, ONIHSNE ONIYdS GLBZ Z0£—-GL6Z 8 €

ALNN LAN NILHOW ANO ¥dS dNOO¥/1—LXAR/1—IXZ/1—Z 34m Z/L 60L-0SSZ 8 z

LNN 3ND¥0L LON 04 dZ LNNYD0T X3H Ol-+/E SI5—0ZSZ 8 1
X NOLLdIMOS3a ON L¥vd AD 130

NOLLYOUILLNIAI SLYVd ATEN3SSY ONIMAS ANV INvud
; av3IH NH0D 3¥330 NHOM MOY Z1I

ar (£621) 800-000S
ar (2zZ19) ¥00—-0005

(NOLLY¥LSNTI 33S)
3LY1d WOH4 GZ°9 SI ONIHSNE 9NIYdS
0 dOL IUNN LNN NILHOW ATINO
LNN 3NDYOL LON 04

Z d3aLS A1an3ssy (mod zZL) ¢6Z1/0Z19 ar Qv3H 40 ONI ONVH LHOW

28



JD 612C/1293 (12 ROW) ASSEMBLY STEP 3

1823—-19

5000-004 (612C) JD
5000-008 (1293) JD

ROLLER ASSEMBLY PARTS IDENTIFICATION

DET  QTY PART NO.

24 2520-357

2 24 2502-353
3 2 5000-211
2 5000-212

4 8  5000-355

2550-059

5 8  5000-322

-

THE SIDE OF THE BEARING
ASSEMBLY WHERE THE
BEARING IS PROTRUDING
MUST BE INSTALLED
TOWARD THE ROLLER!

DESCRIPTION
1/2-13 HEX LOCK NUT ZP
1/2-13 X 2 1/2 HHCS GR8 ZP
ROLLER W.A., LH., 76" (SHOWN)
ROLLER W.A., R.H., 76"
1-1/4 DISC HARROW BEARING, W209PPB5, HD ASS'Y
BEARING (ONLY)
SHIM WASHER ZP

29



CASE 2206 (6 ROW) ASSEMBLY STEP 1

RIGHT HAND END OF HEAD
(BRACKETS SHOWN ASSEMBLED)

DO NOT FULLY TIGHTEN HARDWARE
UNTIL PIVOT ARMS ARE ASSEMBLED

LEFT HAND END OF HEAD
(HYD. DECK PLATE SHAFT SHOWN)

5000-009 (2206) CNH
6 ROW CORN HEAD
MOUNT BRACKET ASSEMBLY PARTS IDENTIFICATION
1823—21

DET QTY PART NO. DESCRIPTION

16 2502-352 5/8-11 X 6 HHCS GR. 8 ZP

8  5000-341 MOUNT STRAP, CASE 2206,2208

16  2520-459 5/8-11 HEX LOCK NUT ZP

4  5000-224 SINGLE MOUNT BRACKET W.A., CASE 22 SERIES
2528-369 1.380 0D X 1.00 ID X 1.25 L, BEARING SLEEVE

B I

30



CASE 2206 (6 ROW) ASSEMBLY STEP 2

DO NOT TORQUE NUT
ONLY TIGHTEN NUT UNTIL TOP O
SPRING BUSHING IS 6.75 FROM PLATE
(SEE ILLUSTRATION)

5000-009 (2206) CNH
FRAME AND SPRING ASSEMBLY PARTS IDENTIFICATION

DET QTY PART NO. DESCRIPTION

1 4  2520-515 3/4—10 HEX LOCKNUT ZP

2 4  2550-709 1/2 WIRE 2-1/2X1-1/2IDX7-1/4COMP SPR
3 4 2975-302 2975 SPRING BUSHING "PAINTED"

4 4  2570-126 3/4" X 10 EYEBOLT, 5/8 EYE ZP

5 4 2502-325 5/B-11 X 3 HHCS GR 5 ZP

6 4  2520-364 1/2-13 HEX LOCK JAM NUT ZP

7 4  2520-459 5/8-11 HEX LOCK NUT ZP

8 12 2520-361 1/2-13 HEX FLANGE LOCK NUT ZP

9 4  5000-223 SUPPORT STRAP W.A., CASE

10 8 2502-294 1/2-13 X 1-1/2 HHCS GR 5 ZP

1 1 5000-239 PIVOT ARM W.A., LH., CASE 2206

12 1 5000-238 PIVOT ARM W.A., 3 ROW ROLLER, CENTERED 1823—22
13 4  2502-314 1/2-13 X 2-1/4 HHCS GR 5 ZP

14 4  5000-318 PIVOT BUSHING

15 4  2510-121 5/8" SHOULDER, 2-1/4" L SHLDR, 1/2-13
16 4 5000-323 LOCK UP PIN ZP

17 8 2570-465 7 GA. HAIRPIN COTTER ZP

18 8 2526-449 5/8 FLATWASHER 1/4"+/- .010 THK

31



32

CNH 2206 (6 ROW) ASSEMBLY STEP 3

1823—23

5000—-009 (2206) CNH
ROLLER ASSEMBLY PARTS IDENTIFICATION

DET  QTY
1 12
2 12
3 1

1
4 4
5 4

THE SIDE OF THE BEARING

PART NO.
2520-357
2502-353
5000-211
5000-212
5000-355
2550-059
5000-322

ASSEMBLY WHERE THE

BEARING IS PROTRUDING

MUST BE INSTALLED
TOWARD THE ROLLER!

DESCRIPTION
1/2-13 HEX LOCK NUT ZP

1/2-13 X 2 1/2 HHCS GR8 ZP

ROLLER W.A., LH., 76” (SHOWN)

ROLLER W.A., R.H., 76"

1-1/4 DISC HARROW BEARING, W209PPB5, HD ASS'Y
BEARING (ONLY)

SHIM WASHER ZP




3A3INS ONIYY3E M1 ST'L X 01 00°L X Q0 0BC°L  69€-82ST

SIS ZZ ISVD VM LINOVHE LNNOW IEONS  ¥ZZ-0008 9 ¥
dZ LNN %007 X3H L1-8/S 65¥—025Z +2 5
BOZZ/90ZZ 3SVO 'dVUlS LNNOW 40005 21 z
dZ © 'O SOHH 9 X 118/ TSE-Z0SZ +Z L
NOLLJINIS30 ‘ON L¥vd  ALD 130

Lg—¢esl NOLYOIHLNIOI SLYVA ATENISSY L3MHOVHE LNNOW
av3H NHOD MOY 8
HNO (80ZZ) 0L0-000S

(NMOHS L4¥HS 3LVd X030 'GAH)
Qv3H 40 ON3 ONVH L4371

QINEN3SSY v SHYV LOAId NN
FHVMAYYH NILHOW ATIN4 LON 0Q

(0318W3SSY NMOHS SLINOVXHE)
Qv3H 40 AN3 ANVH LHOIM

| d3LS ATgN3SSY (MOY 8) 80ZZ 3SYO

33



MHL 010" —/+.#/1 MIHSYMLYd 8/S 6+F—9ZSZ

dZ Y3L10D NIdM¥IVH 'V9 L S9v—0LSZ

dZ Nid dn %207 £Z£-000S

€1-Z/) "¥aHS 1 .+/1-T ‘¥30INOHS .8/S 1Z1-0152

ONIHSNE 10AIld 81£-000S

dZ S 49 SOHH +/1-Z X €1-Z/1 ¥I£-20S2Z

QIYAINGD "¥ITION MOM € “V'M WMV LOAId 8£Z—000S

6C—£C8lI HT VM WYY LOAId S£Z-000S
dZ S 49 SOHH Z/1-I X €1-¢/| ¥62-20SZ
3SYD “"V'M dYHLS L¥0ddNS £2Z-000S

dZ LNN X001 39NV X3H £1-2/1 19€-0Z52
dZ LNN X207 X3H 11-8/S 6S¥—0ZST

dZ 1NN WVP %001 X3H €1-2/1 +9£-0262

dZ S ¥9 SOHH € X LI-8/S SZE£-2Z0SZ

dZ A3 8/S '11083A3 Ol X /€ 9ZL-0LST
JJALNIVd, ONIHSNE ONINdS GL6Z ZOL—GL6Z
UdS dWOOY/ L—LXAIZ/1—1X2/ - J¥M Z/1 60L—0SST
dZ LNNMDOT X3H OL—+/€ S15-0252
NOLLJI¥OS3a ON L¥¥d ALD 130

2 o N
S - oM<+ N O~
— —-———— o o -

-]

ONINYNL SdOLS L1708

JLLNN LNN N3LHILL ATINO,
LNN 3NDYOL LON 0d

©coowoooo®od-Nooo

— M <N wM~©

NOLLYOILLNIAI SLYYd ATENISSY ONINDS OGNV 3NV
QY3H N30D MOY B
HNO (8022) 010—000S

(NOLLYMLSNT 33S)
3LY1d WO¥d S4'9 SI ONIHSNE ONINJS
0 dOL NN LNN N3LHOIL ATNQ
1NN 3ND¥0L LON 04Q

Z d3LS A18n3ssY (MOY B) 80ZZ 3SVD

34



CNH 2208 (8 ROW) ASSEMBLY STEP 3

1823—28

5000—-010 (2208) CNH
ROLLER ASSEMBLY PARTS IDENTIFICATION

DET QTY PART NO.
1 18  2520-357
2 18 2502-353

5000-211

5000-212

5000-203

5000-355

2550-059

5 6 5000-322

O = = -

THE SIDE OF THE BEARING
ASSEMBLY WHERE THE
BEARING IS PROTRUDING

MUST BE INSTALLED
TOWARD THE ROLLER!

DESCRIPTION
1/2-13 HEX NUT ZP
1/2-13 X 2 1/2 HHCS GR8 ZP
ROLLER W.A., LH., 76" (SHOWN)
ROLLER W.A., R.H., 76
ROLLER W.A., 48" (CENTER ROLLER)
1-1/4 DISC HARROW BEARING, W209PPBS5, HD ASS'Y
BEARING (ONLY)
SHIM WASHER ZP

35



RIGHT HAND END OF HEAD
(HYD. DECK PLATE SHAFT SHOWN) | 608C (2012 MODEL) (8 ROW) ASSEMBLY STEP 1

DO NOT FULLY TIGHTEN HARDWARE (+)
UNTIL PIVOT ARMS ARE ASSEMBLED

5000-011 (608C) JOHN DEERE (MODEL YEAR 2012)

8 ROW CORN HEAD

MOUNT BRACKET ASSEMBLY PARTS IDENTIFICATION
DET  QTY PART NO. DESCRIPTION
24 2502-352 5/8B-11 X 6 HHCS GR. 8 ZP
12 5000-319 MOUNT STRAP, JOHN DEERE
24 2520-459 5/8B-11 HEX LOCK NUT ZP
6  5000-202 MOUNT BRACKET W.A., SINGLE

2528-369 1.380 OD X 1.00 ID X 1.25 L, BEARING SLEEVE
1823—24

E N P S I

36



RIGHT HAND END OF HEAD

JD 608C (2012 MODEL) (8 ROW) ASSEMBLY STEP 2

DO NOT TORQUE NUT
MLY TIGHTEN NUT UNTIL TOP O
SPRING BUSHING IS 6.75 FROM PLATE
(SEE ILLUSTRATION)

5000-011 (608C) JOHN DEERE (MODEL YEAR 2012)
8 ROW CORN HEAD
FRAME AND SPRING ASSEMBLY PARTS IDENTIFICATION

DET  QTY PART NO. DESCRIPTION
1 6  2520-515 3/4-10 HEX LOCKNUT ZP
2550-709 1/2 WIRE 2-1/2X1-1/21DX7-1/4COMP SPR
2975-302 2975 SPRING BUSHING "PAINTED"
2570-128 3/4" X 10 EYEBOLT, 5/8 EYE ZP
2502-325 5/8-11 X 3 HHCS GR 5 ZP
2520-364 1/2-13 HEX LOCK JAM NUT ZP
2520-459 5/8-11 HEX LOCK NUT ZP
12 2520-361 1/2-13 HEX FLANGE LOCK NUT ZP
9 12 5000-309 SUPPORT STRAP
10 12 2505-345 1/2-13 X 2 CAR BLT 2P
1 1 5000-233 PIVOT ARM W.A. CENTERED
12 12 2570-465 7 GA. HAIRPIN COTTER ZP
13 2 5000-238 PIVOT ARM W.A, 3 ROW ROLLER, CENTERED
14 6 5000-318 PIVOT BUSHING
15 6  2510-121 5/8" SHOULDER, 2-1/4" L SHLDR, 1/2-13 1823-25
16 6 5000-323 LOCK UP PIN ZP
17 12 2526-449 5/8 FLATWASHER 1/4"+/- .010 THK

DO NOT TORQUE NUT
ONLY TIGHTEN NUT UNTIL
BOLT STOPS TURNING

 |MOUNT
BRACKET

MUST HAVE
| CLEARANCE
WITH THE
SNOUT LIFT |
BRACKET

MOUNT
4 BRACKET MUST
HAVE
CLEARANCE
WITH THE
DECK PLATE
j ADJUSTMENT

37



38

JD 608C (2012 MODEL) (8 ROW) ASSEMBLY STEP 3

1823—26

5000—011 (608C) JOHN DEERE (MODEL YEAR 2012)
ROLLER ASSEMBLY PARTS IDENTIFICATION

DET  QTY PART NO. DESCRIPTION

1 18  2520-357 1/2—13 HEX LOCK NUT ZP

2 18 2502-353 1/2-13 X 2 1/2 HHCS GR8 ZP

3 1 5000-211 ROLLER W.A., L.H., 76" (SHOWN)
1 5000-212 ROLLER W.A., RH., 76"
1 5000-203 ROLLER W.A., 48"

4 6 5000-355 1-1/4 DISC HARROW BEARING, W209PPBS, HD ASS'Y

2550—059 BEARING (ONLY)
5 6  5000-322 SHIM WASHER ZYD.

THE SIDE OF THE BEARING
ASSEMBLY WHERE THE
BEARING IS PROTRUDING
MUST BE INSTALLED
TOWARD THE ROLLER!




RIGHT HAND END OF HEAD

CASE 1063 (6 ROW) ASSEMBLY STEP 1

8/ BTER

LEFT HAND END OF HEAD

DO NOT FULLY TIGHTEN HARDWARE
UNTIL PIVOT ARMS ARE ASSEMBLED

5000-013 (1063 CASE)
6 ROW CORN HEAD
MOUNT BRACKET ASSEMBLY PARTS IDENTIFICATION

DET  QTY PART NO. DESCRIPTION
12 2502-352 5/8-11 X 6 HHCS GR. 8 ZP
6 5000-319 MOUNT STRAP, JOHN DEERE
12 2520-459 5/8-11 HEX LOCK NUT ZP
2 5000-202 MOUNT BRACKET W.A., SINGLE
2528-369 1.380 OD X 1.00 ID X 1.25 L, BEARING SLEEVE
5 1 5000-201 MOUNT BRACKET W.A., DOUBLE 1823—-33
2528-369 1.380 OD X 1.00 ID X 1.25 L, BEARING SLEEVE

EoBN TR

39



40

5000-013 (1063) CASE
6 ROW CORN HEAD

FRAME AND SPRING ASSEMBLY PARTS IDENTIFICATION

DET

U&b&—m—ﬁﬁm&&#&###g

PART NO.
2520-515
2550-709
2975-302
2570-126
2502-325
2520-364
2520-459
2520-361
5000-309
2505-345
5000-239
2570-465
5000-236
5000-318
2510121
5000-323
2526—449

DESCRIPTION
3/4-10 HEX LOCKNUT ZP
1/2 WRE 2-1/2X1-1/2IDX7—1/4COMP SPR
2975 SPRING BUSHING "PAINTED"

3/4" X 10 EYEBOLT, 5/8 EYE ZP
5/8-11 X 3 HHCS GR 5 ZP

1/2-13 HEX LOCK JAM NUT ZP

5/8-11 HEX LOCK NUT ZP

1/2-13 HEX FLANGE LOCK NUT 2P
SUPPORT STRAP

1/2-13 X 2 CAR BLT 2P

PIVOT ARM W.A., LH, CASE 2206

7 GA. HAIRPIN COTTER ZP

PIVOT ARM W.A., RH., CASE 6 ROW

PIVOT BUSHING

5/8" SHOULDER, 2-1/4" L SHLDR, 1/2-13
LOCK UP PIN ZP

5/8 FLATWASHER 1/4"+/— .010 THK

DO NOT TORQUE NUT

SPRING BUSHING IS 6.75 FROM PLATE
SEE ILLUSTRATION

DO NOT TORQUE NUT
ONLY TIGHTEN NUT UNTIL
BOLT STOPS TURNING

1823—-34



CASE 1063 (6

ROW) ASSEMBLY STEP 3

[823—35

5000-013 (1063) CASE
ROLLER ASSEMBLY PARTS IDENTIFICATION

DET QTY PART NO.

1 12 2520-357
2 12 2502-353
3 1 5000-211
1 5000—-212

4 4 5000-355
2550-059

5 4 5000-322

THE SIDE OF THE BEARING
ASSEMBLY WHERE THE
BEARING IS PROTRUDING

MUST BE INSTALLED

TOWARD THE ROLLER!

DESCRIPTION
1/2-13 HEX LOCK NUT ZP
1/2-13 X 2 1/2 HHCS GR8 ZP
ROLLER W.A., L.H., 76" (SHOWN)
ROLLER W.A., R.H., 76"
1-1/4 DISC HARROW BEARING, W209PPB5, HD ASS’Y
BEARING (ONLY)
SHIM WASHER ZP

41



Qv3H 40 ON3 ONVH 1431 AW\

,ﬁ‘\. xS

3NIS ONMY3E 11 SZL X O1 00°L X 00 0BE'L  69€-8IST
ac—¢Zel FIENOA “¥'M LINOV¥A LNNON  10Z-000S b
3AIINS ONMYEE 11 ST°L X O 00°L X 00 08¢l 69E-82ST

w

TIONS “¥'M L3XIVHE LNNON  ZOZ-0008 ¥ ¥
dZ LNN %007 X3H 11-B/S 6S¥—025T 02 <
34330 NHOM "dvdlS INNON  BLE-000S  OF [
dZ 8 '4O SOHH 8 X 11-8/§ ZSE-Z0SZ 0T 3
NOLLdI#2S30 ON l¥vd ALD 130

NOWYOULLNIQI SLYYd ATBNISSY L3¥OVHE LNNOW
QV3H N¥OD MOY 8
(3svo £801) ¥10-000S

QITEN3SSY JUY SWaY LOAId TILLNN
JHYMQYYH NALHOLW ATINJ LON OQ

Qv3H 40 ON3 ONYH LHOIN

I d3LS A1gW3ssy (MO¥ 8) €801 3SVD

42



MHL 010" —/+.#/1 ¥3IHSYMLV B/S 6¥F—92SZ ZI

dZ Nid dn X001 €2€-000S 9

Le—£Z8I €1-2/1 "WaHS 1 #/1-2 MICINOHS 8/S 1Z1-0ISZ O
ONIHSNE 1OAId 8IE-0005 ©

Q3U3LN3D 'MITION MOY € "“V'M WYY LOAId 8€Z-0008 2
dZ YALL0D NIGHIVH '¥9 L S9¥-0.5C ZI

MOY T ‘MALNID V'M WYV LOAId 0F¥Z—-000S |
dZ 118 ¥VD T X £1-Z/L S¥E-S0ST Tl

dvilS L¥0ddNS 60£-000S Tl

dZ LNN 007 39NV1d X3H €1-2/1 18e-02sz  ZI
dZ 1NN %001 X3H 1-8/S 65¥—0ZSZ O

dZ LNN WYP X001 X3H €1-Z/1 ¥9£-0Z5Z O

dZ G ¥D SOHH € X LI-8/5 S2€-20SZ 9
hu..mu\m.bomu._.uo;.._.\nﬁ_.la\.nuu
a
u

ONINYNL SdOLs L1od
JILNN LAN N3LHOL ATINO

LOALNIVd, ONIHSNE ONNS SL6Z Z0S-SL6Z

UdS dNOOF/ 1—LXARZ/ V- IXZ/1—C 3uM 2/} 60L—0SSZ
dZ LNNMDOT X3H Ol—+/€ SIS-0262 9
NOLLdMIS3A ‘ON lyvd Al 130

Mt worDe SN0+ OO~

NOWVOLILNIAI SLYVd ATENISSY ONRKDS ANV IAVad
QV3H N¥OD 3SVD MOY 8
3svD (£801) ¥#10-000S

V1d WO¥4 SL°9 S| ONIHSNE INI¥dS
0 dOL ILLNN LNN NILHOW ATN /
1NN 3NDYOL LON 0Q

Z d3LS ATEN3SSY (MOY 8) £80L 3SVO /

43



44

1823—38

5000-014 (1083) CASE
ROLLER ASSEMBLY PARTS IDENTIFICATION

DET QTY PART NO.
1 18  2520-357
2 18  2502-353
3 1 5000-211

1 5000-212

1 5000-203

4 6  5000-355
2550-058

5 6  5000-322

THE SIDE OF THE BEARING
ASSEMBLY WHERE THE
BEARING IS PROTRUDING
MUST BE INSTALLED
TOWARD THE ROLLER!

DESCRIPTION
1/2-13 HEX LOCK NUT ZP
1/2-13 X 2 1/2 HHCS GR8 ZP
ROLLER W.A., L.H., 76" (SHOWN)
ROLLER W.A., R.H., 76"
ROLLER W.A., 48"
1-1/4 DISC HARROW BEARING, W209PPBS, HD ASS'Y
BEARING (ONLY)

SHIM WASHER ZP




GERINGHOFF (8 ROW) ASSEMBLY STEP 1

RIGHT HAND END OF HEAD
(BRACKETS SHOWN ASSEMBLED)

DO NOT FULLY TIGHTEN HARDWARE
UNTIL PIVOT ARMS ARE ASSEMBLED

5000-015 (8 ROW RIGID) GERINGHOFF
B ROW CORN HEAD
MOUNT BRACKET ASSEMBLY PARTS IDENTIFICATION

LEFT HAND END OF HEAD

DET  QTY PART NO. DESCRIPTION (HYD. DECK PLATE SHAFT SHOWN)
1 24 2502-396 5/8—11 X 7 HHCS GR. 8 ZYD
2 12 5000-348 MOUNT STRAP, GERINGHOFF
3 24 2520-459 5/8-11 HEX LOCK NUT ZYD
4 6 5000-227 SINGLE MOUNT BRACKET W.A., GERINGHOFF
2528-369 1.380 OD X 1.00 ID X 1.25 L, BEARING SLEEVE
5 6 2502-393 5/8-11 X 2 1/2HHCS GR 5 ZP

[+

6 2520-464 5/8-11 WHIZLOCK HEX NUT ZP |1823—42
7 6 5000-228 SUPPORT STRAP W.A., GERINGHOFF

45



ONINYNL Sd01s 1708

JLNN 1NN N3LHOW ATINO
1NN 3NDY0L 1ON Od

(NOLLY¥LSNTII 33S)

JLV1d WOd4 SL'8 SI ONIHSNE INIddS

0 401 TILNN LNN N3ILHOIL ATING
LNN 3NDYOL LON Od

£y—gesl

Z d3LS ATGN3SSY (MO¥ 8) 44OHONINID

ONIHSNB 1OAld B1£-0005
£1=2/1 WAHS 1 »/1-2 WIONOHS B/S 1Z1-0I52
GRGELNED ‘M3TION MO¥ € “V'M N4V LOAId BEZ-000S

H3LNZO “Y'M WYY LOAId ££Z-000S

dZ Nid dn %007 £2£-000S

dZ ¥31100 NidMIVH VD £ SOy—0LST

NHL 010" =/+.%/1 H3HSYMIY 8/5 6¥F—0252
dZ LNN %207 X3H 11-B/S BSP—0ZST

dZ LON WVP %07 X3H €1-2/1 ¥95-0Z52

dZ ¢ 49 SOHH € X LI-8/¢ §ZC-Z0SZ

dZ 33 8/S 100E3A3 01 X ¥/C 9ZI-0LST
JQ3LNIVd, ONIHSNE ONINGS SL6Z Z0S—SLET
¥dS dNOTP/I—LXAR/1-IXZ/1~Z UM Z/) BOL-0SSZ
dZ LNNXOOT X3H 01l—+/€ S15-D2SZ

NOLLJI¥OS30 ‘ON l¥vd ALD
NOLVYDULLNICI SLEVd ATEN3SSY ONdS ONV INVHd

44OHONINZD (QIOR MOY 8) S10-000S

Qv3H 40 ON3 ONYH LHOM

oo NorNnoo

46



GERINGHOFF (8 ROW) ASSEMBLY STEP 3

1823—44

5000-015 (8 ROW RIGID) GERINGHOFF
ROLLER ASSEMBLY PARTS IDENTIFICATION

DET QTY
1 18
2 18
3 1

1
1
4 6
5 6

THE SIDE OF THE BEARING
ASSEMBLY WHERE THE
BEARING IS PROTRUDING
MUST BE INSTALLED
TOWARD THE ROLLER!

PART NO.
2520-357
2502-353
5000-211
5000-212
5000-203
5000-355
2550-059

5000-322

DESCRIPTION
1/2-13 HEX LOCK NUT ZP
1/2-13 X 2 1/2 HHCS GR8 ZP
ROLLER W.A., L.H., 76" (SHOWN)
ROLLER W.A., R.H., 76"
ROLLER W.A., 48"
1-1/4 DISC HARROW BEARING, W209PPBS5, HD ASS'Y
BEARING (ONLY)

SHIM WASHER ZYD.

47



GERINGHOFF (12 ROW) ASSEMBLY STEP 1

RIGHT HAND END OF HEAD
(BRACKETS SHOWN ASSEMBLED)

DO NOT FULLY TIGHTEN HARDWARE
UNTIL PIVOT ARMS ARE ASSEMBLED

5000-016 (12 ROW RIGID) GERINGHOFF
12 ROW CORN HEAD
MOUNT BRACKET ASSEMBLY PARTS IDENTIFICATION

LEFT HAND END OF HEAD

DET QTY PART NO. DESCRIPTION (HYD. DECK PLATE SHAFT SHOWN)

32 2502-396 5/8-11 X 7 HHCS GR. 8 ZYD

1
2 16 5000-348 MOUNT STRAP, GERINGHOFF
3 32  2520-459 5/8—11 HEX LOCK NUT ZYD
4 8 5000-227 SINGLE MOUNT BRACKET W.A., GERINGHOFF
2528-369 1.380 OD X 1.00 ID X 1.25 L, BEARING SLEEVE
5 8 2502-393 5/8-11 X 2 1/2HHCS GR 5 ZP
6 8 2520-464 5/8-11 WHIZLOCK HEX NUT ZP |1823—39
7 8 5000-228 SUPPORT STRAP W.A., GERINGHOFF

48



=2/ "WOHS 1 /1T DBON0HS 8/S IZI-0IST 9 €l
O3HALNZD ‘MITION MOY £ “WM WY LOAld BEZ-000S + z
ONIHSNE LOAId BIE-D00S 9 I
dZ Nid dfl %001 €ZE-0008 8 O
dZ HALL0D NIdMIVH "vD L S8r—0LCZ 9l
HHL 010" =/+,%/| MIHSYMLY U B/S EF¥P—8252 8L
dZ INN X001 X3H LI-8/5 6SF—02SZ B
dZ LN YT %007 X3H £1-2/) #95-02652 ®
dZ S ¥D SOHH € X Li-8/S cZE-Z0sZ ®
ov—€28l dZ 343 8/ 10833 01 X 4/ 0ZL-0LST @
«ELNIVd, ONIHSNE ONRAS SL6Z ZOC-SL6Z 8
HdS dNOON/1—LNOR/\—IXT/1-T WM T/} BOL—DSSE B
dZ LNNXO0T X3H O1—+/€ SIS-0Z52 8
NOLLRIOS3a ON L¥vd D

NOWYDUUNION SLHVd AMEAESSY ONMdS ONY INvad
AV3H NNOD MOY ZL
440HONRI3D (DR MOY Z1) 910—000S

ONINYNL SdOLS 1108
ALNN LAN N3LHOW ATINO
1NN 3N0D¥OL LON 04

E—«naﬂuhuu

(NOLLYMLSNT 33S)
3LVId WO¥4 S£°9 SI ONIHSNE ONINdS
0 dOL TLNN 1NN NILHOLL ATINO
LNN 3ND¥OL LON 04

QV3H 40 ON3 ONVH LHOW

T d3LS A18W3SSY (MOY Z1) J4OHONIYID

49



GERINGHOFF (12 ROW) ASSEMBLY STEP 3

18235—41

5000—-016 (12 ROW RIGID) GERINGHOFF
ROLLER ASSEMBLY PARTS IDENTIFICATION

DET QTY PART NO. DESCRIPTION
1 24 2520-357 1/2-13 HEX LOCK NUT
2 24  2502-353 1/2-13 X 2-1/2 BOLT GRADE 8
3 2 5000-211 ROLLER W.A., L.H., 76" (SHOWN)
2 5000-212 ROLLER W.A., R.H., 768"
4 8 5000—-355 1-1/4 DISC HARROW BEARING, W209PPB5

2550-059 BEARING (ONLY)
5 8  5000-322 SHIM WASHER ZYD.

THE SIDE OF THE BEARING
ASSEMBLY WHERE THE
BEARING IS PROTRUDING
MUST BE INSTALLED
TOWARD THE ROLLER!

50



dZ G ¥9 SOHH T X €1-¢/l 1s£—20sz ¢l L
3LV1d LNNOW "¥3IHSYM 6£€—000S 2L
dZ 1NN Y007 39NY14 X3H €1-2/1L  19€-0ZST cl
3A3TIS ONI¥Y3IE 1 621 X Al 00°L X Q0 08€'L 69£—8ZST
09V¥ad “¥V'M L3XOVHE LNNOW  8lZ—000S 9 L4
&N._.szo_un_qu:.lw\mmm.vlonNNw m.
@ N
_.

n ©o

QV¥3H 40 ON3 ONVH 1431 A00718 dWVTIO  Ove—000S ¢l
dZ G '¥9 SOHH € X L1—8/6 Gzg-z0se <zl

NOILdI¥0S3a ‘ON 1¥vd ALD 130

NOLLYDI4ILNIAI S1yVd ATGW3SSY L3XMOvHE LNNOW

\% QV3H NY0D 3SVO MOY 8
. 09vyd 028 — L10—000S

Sy—¢e8l

s
O318NASSY 3¥V SANY LOAId TUNN @ m
JUYMAUYH NALHOW ATIN4d LON OQ

I d31S ATgN3SSY MOY 8 09Vdd

av3H 40 ON3 ONVH LHOW

51



MOY Z "M3LNZD 3aM “V'M WYY LOAId 1¥Z—000S

HHL 010" =/+./) HIHSYMLY 8/S 6¥P—8252

dZ MALIOD NIdMIVH VD L S8¥—0LSZ

Q3MALN3D ‘MITION MON € “V'M WY LOAId BEZ—000S

ONIHSNE LOAId BLE-000S

£1=2/1 "HaHS 1 #/1-Z "MIAINOHS .8/S 1Z1-0152

dZ Nid dn %007 £Z£-000S

dZ LNN %007 X3H L1-8/S 66¥—0ZSE

dZ LNN WYP X007 X3H £1-Z/1 ¥9£-02SZ

dZ G ¥9 SOHH £ X LI-8/5 SZE-Z0SZ

dZ 33 8/ 1708343 01 X /¢ 9ZI-0LSZ

LGNV, ONIHSNE ONINJS GL6Z ZOE—GL6Z

HdS dNOOF/ I—LXARZ/1-1XZ/1-C J¥M Z/1 6DL—0SSZ
dZ 1NNXOOT X3H Ol=#/E GIS-0ZSZ 9 1

NOLLJROS3a 'ON l¥vd ALD 130

NN -
- -

ONINYNL SdOLS 1108
TILNN LNN N3LHOW ATINO
1NN 3ND¥OL L1ON OQ

9y —eesl

0w W WY WO oN
™M N0~ @

NOUVOIJILNIAl SL¥Vd ATEN3SSY ONRDS ONY 3Nvad
aV3H NH0D 3SVO MOY 8
09vya 0£8 — L10-000S

(NOWLYHLSNTI 338

3LVd WOYd SL'9 SI ONIHSNE ONI¥dS

0 dOL TLNN LNN N3LHIIL ATNC
1NN 3NDHOL LON 0d

€ d3aLS AT8W3SSY MOY 8 09vad av3H 40 ON3 ONVH LHOW

52



DRAGO 8 ROW ASSEMBLY STEP 3

1825—47

5000-017 — 830 DRAGO
ROLLER ASSEMBLY PARTS IDENTIFICATION

DET  QTY PART NO.
1 18  2520-357
2 18  2502-353
3 1 5000-211

1 5000-212

1 5000-203

4 6  5000-355
2550-059

5 6 5000-322

THE SIDE OF THE BEARING
ASSEMBLY WHERE THE
BEARING IS PROTRUDING
MUST BE INSTALLED
TOWARD THE ROLLER!

DESCRIPTION
1/2-13 HEX LOCK NUT zP
1/2-13 X 2—1/2 HHCS GR 8 ZP
ROLLER W.A., L.H., 76" (SHOWN)
ROLLER W.A., R.H., 76"
ROLLER W.A., 48"
1-1/4 DISC HARROW BEARING, W209PPBS5, HD ASS’Y
BEARING (ONLY)

SHIM WASHER ZYD.

53



dZ S ¥9 SOHH Z X €1-Z/1 16£-20SZ 9l L

3LV1d INNON “Y3HSYM 6E£E—000S 9L 9
muv\ dZ LNN X001 3ONV14 X3H £1-2/1  19€—0252 9L S
S0 e . 3A3IS ONI¥V3E 1 SZ°L X Q1 00’} X QO 08€°L  69E-82ST
0OVHA “V'M 13MOvHE LNNON B1Z—000S € L4
dZ 1NN X007 X3H LI1-8/S 6S¥—02SZ 9L €
M0078 dNY10  OFE—000S 9L z

dZ G '¥9 SOHH € X 11-8/G GZe-20SZ 9l 3

QTIBNESSY 3V SPY LOAK TLND 2 NOLLJI¥OS3a ON L¥vd  ALD 130
SHVMOHYH: PRI AT 0N 0 L NOLLYOIJLLNIQI SL¥Vd ATGNISSY L3¥OvHE LNNOW

d Qv3H NH0O 3SVO MOY ZL
AL 09V¥Q 0£2} — 810—000S
9 »

8y—cZ8 oK v Gl !.!w.l

I d3LS ATBW3SSY MOY ZL 09v¥d w e < /’
£

.\w. QY3H 40 GN3 ONYH LHOM

54



D_ ONINYNL SdOLS 1708
- NN LNN NALHOUW ATINO

../ 1NN _3NDXOL LON 00
/....ﬂ..

SRS

6v—¢eBl

N

(NOLLYMLSNTI 33S
ALV1d WOM4 GL'9 SI ONIHSNE 9ONINdS

&
R

.. N
//.,..:,,

SHL 010" =/+.#/1 M3HSYMLY 8/S 6¥¥-9ZGT

dZ H3LL0D NIdYIVH 'vD L S9%—0.S2

O3MALNID "MITION MOY € “V'M NMY LOAld BEZ-000S
ONIHSNE 10Ald 81£-000S

€1-z/1 "MaHS 1 /1T "M3TINOHS .8/S I1ZI-0IST
dZ Nid dn #0071 €Ze-0005

dZ LNN %001 X3H L1-8/S 65+¥—0ZSZ

dZ LNN WVP %007 X3H €1-2/1 #95-025T

dZ § ¥9 SOHH € X 11-8/¢ SZE-Z0SZ

dZ 3A3 8/6 ‘1068343 Ol X /¢ 9Z1-0.8Z

JTALNIVd, ONIHSNE ONINAS GLEZ ZOC-GLEZ

HdS dNOOF/L—LXAR/\=1XZ/ =T FUM Z/1 BOL—-0SSZ
dZ LNNXD0T X3H 01-+/€ §IS—02SZ

e

D 00 moDoMDDD oD+

NOLLJI¥IS30 ‘ON l¥vd  ALD

NOWYIUILNIAOI S1HYd ATBNESSY ONRMdS ONY INVHd

QV3IH N¥OD 3SWD MOM ZL
09vHa 0£Z1 — 810-0008

E—Nﬁvmuhwnf_‘:.‘!.‘!

55



56

DRAGO 12 ROW ASSEMBLY STEP 3

1825—50

5000-018 — 1230 DRAGO
ROLLER ASSEMBLY PARTS IDENTIFICATION

DET  QTY PART NO. DESCRIPTION

1 24  2520-357 1/2-13 HEX LOCK NUT ZP

2 24  2502-353 1/2-13 X 2-1/2 HHCS GR 8 ZP

3 2 5000-211 ROLLER W.A., L.H., 76" (SHOWN)
2 5000-212 ROLLER W.A., R.H., 76"

4 8 5000-355 1-1/4 DISC HARROW BEARING, W209PPB5, HD ASS'Y

2550—059 BEARING (ONLY)
S5 8 5000-322 SHIM WASHER ZYD.

THE SIDE OF THE BEARING
ASSEMBLY WHERE THE
BEARING IS PROTRUDING
MUST BE INSTALLED
TOWARD THE ROLLER!




RIGHT HAND END OF HEAD
(BRACKETS SHOWN ASSEMBLED)

CASE 2412/3412 (12 ROW) ASSEMBLY STEP 1

DO NOT FULLY TIGHTEN HARDWARE
UNTIL PIVOT ARMS ARE ASSEMBLED

1823—-51

REVERSE U-BOLT AND STRAP
FOR 3412 CORN HEAD

5000-019 (2412/3412) CNH
12 ROW CORN HEAD
MOUNT BRACKET ASSEMBLY PARTS IDENTIFICATION
ET QTY PART NO. DESCRIPTION
1 28 2502-352 5/8-11 X 6 HHCS GR. 8 ZP
2 16 5000-341 MOUNT STRAP, CASE 2206,/2208
3 LEFT HAND END OF HEAD
4

32 2520-459 5/8-11 HEX LOCK NUT ZP
8 5000-224 SINGLE MOUNT BRACKET W.A., CASE 22 SERIES% (HYD. DECK PLATE SHAFT SHOWN)

2528-369 1.380 OD X 1.00 ID X 1.25 L, BEARING SLEEVE
5 2 2570-131 5/8-11 X 4 X 8 U-BOLT ZP

57



MHL 010" —/+.#/) M3IHSYMLY 8/S

dZ ¥3L1L0J NId¥IVH %9 L

dZ Nid dn %001

ONINYNL SdOLS 17108 €1=2/1 "MaHS 1 #/1-2 '¥3aINOHS .8/S
JLLNN LNN NILHOLW ATINO, ONIHSNE 1OAId

dZ S ¥9 SOHH #/1-Z X €1-2/1
QINALNID ‘HITION MON € “V'M WYY LOAId
90ZZ 3SYO “H7 “Y'M WV LOAld
dZ S ¥9 SOHH Z/1-1 X £1-2/1
3SVO “V'M dVALS 1¥0ddNS
dZ LNN 007 39NV1d X3H €1-2/1
dZ LNN 007 X3H |1-8/S
dZ 1NN WVP 0071 X3H £1-2/)
dZ G ¥9 SOHH € X 11-8/%
dZ A3 8/¢ '17083A3 01 X /¢
LO3LNIVd, ONIHSNE ONINdS SLEZ
HdS dNOOF/1—LXQIZ/ V—IXZ/ V=T 3um Z/)
dZ LONYOOT X3H 0L—+/¢

NOLLJINOS3a

(NOLLYHLSNTI 33S)
ALV1d WO¥4 629 SI ONIHSNA ONINS

Z d31S ATan3ssy (Mod ZL) Zivs/ZlvZ 3ISYD

6¥¥—925Z
S9y—04ST
£2£-0005
1210152

81£-0005
vI£-Z0ST
BEZT—-000S
6£T—000S
¥62—-20ST
£22-000S
19£ 0262
B65¥—025T
¥9£-0252
G2e-20ST
9Z1-0L52
Z0E-SL6T
B60L—-0G52
SIS—0Z5T

‘ON ldvd ALD

NOLLWOLJLLNIOI SLYVd ATENISSY ONRIS ONV 3NVHd
Q¥3H NHOD 3sYD MO Tl

HNO (ZLve/Z1¥2Z) 610—-0005

L R T I - B A - N I N -

L

1)
Ll
13
Sl
¥l
£l
Tl
L
ol
6

e
L
)
S
¥
£
[
I
30

¢e—ezsl

58



CASE 2412/3412 (12 ROW) ASSEMBLY STEP 3

1823—-33

5000—019 (2412/3412) CNH
ROLLER ASSEMBLY PARTS IDENTIFICATION

DET QTY  PART NO.

1 24 2520-357
2 24 2502-353
3 2 5000-211
2 5000-212

4 8  5000-355
2550-059

5 8  5000-322

THE SIDE OF THE BEARING
ASSEMBLY WHERE THE
BEARING IS PROTRUDING

MUST BE INSTALLED

TOWARD THE ROLLER!

DESCRIPTION
1/2-13 HEX NUT ZzP
1/2-13 X 2 1/2 HHCS GR8 ZP
ROLLER W.A., L.H., 76” (SHOWN)
ROLLER W.A., RH., 76”
1-1/4 DISC HARROW BEARING, W209PPBS5, HD ASS'Y
BEARING (ONLY)

SHIM WASHER ZP

59



60

GERINGHOFF (6 ROW) ASSEMBLY STEP 1

RIGHT HAND END OF HEAD
(BRACKETS SHOWN ASSEMBLED)

DO NOT FULLY TIGHTEN HARDWARE
UNTIL PIVOT ARMS ARE ASSEMBLED

5000-021 (6 ROW RIGID) GERINGHOFF
6 ROW CORN HEAD
MOUNT BRACKET ASSEMBLY PARTS IDENTIFICATION

LEFT HAND END OF HEAD

DET  QTY PART NO. DESCRIPTION (HYD. DECK PLATE SHAFT SHOWN)

16 2502-396 5/B-11 X 7 HHCS GR. 8 ZYD

1
2 8 5000-348 MOUNT STRAP, GERINGHOFF
3 16  2520-459 5/8-11 HEX LOCK NUT ZYD
4 4 5000-227 SINGLE MOUNT BRACKET W.A., GERINGHOFF
2528-369 1.380 OD X 1.00 ID X 1.25 L, BEARING SLEEVE
5 4  2502-393 5/8-11 X 2 1/2HHCS GR 5 ZP
6 4 2520-464 5/8-11 WHIZLOCK HEX NUT ZP 1823—-54

7 4  5000-228 SUPPORT STRAP W.A., GERINGHOFF



€1=Z/L ‘HOHS 1 F/1=2 "¥IAINOHS .8/S 1Z1-0152
O3Y¥3LN3D ‘M3TION MOY¥ € “V'M WMY LOAId 8£Z-000S
INIHSNE LOAId B1£-000S

dZ Nid dn %007 £Z£-0008

dZ M3AL10D NIdY¥IVH V9 L S9b—0LSZ

MHL 010 =/+.%/1 ¥IHSYMLYd 8/S 6¥v—92SZ

dZ LNN %001 X3H 11-8/S 6S¥—02SZ

dZ LNN WYP 30071 X3H €1-Z/1 $9€-0252

dZ G ¥9 SOHH € X LI-B/C SZ€-20SZ

dZ 3 8/6 ‘11083A3 OL X »/€ 92Z1-0.5Z

LO3LNIVd, ONIHSNE ONIMDS SL6Z ZOS—SL6Z

¥dS dNODY/ L—LXAIZ/ 1—IXZ/ =2 3¥m Z/1 60L-06SZ
dZ LNNMOO0T X3H 01—+/€ S15—0ZSZ

NOLLJI¥OS3d "ON Lyvd

[ ]
-

o -
- -

ONINdNL SdOLS L7108
JLLNN LNN N3LHOIL ATINO
1NN 3NDYOL 1ON Od

+ <+ 4+ 4 % 4+ 4+ 00+ G+ N
-
H"Nﬂﬁ'l{)tﬂhmm

&

NOLLYOIJLLNIAl SLYYd ATEN3SSY ONINDS ONY 3INVHA
440HONI3D (QIDIY MO¥ 9) L20—000S

GG—¢e8l

LNN 3N0¥OL LON 0Od

av3H 40 AN3 ANVH LHON

Z d3LS A18N3SSY (MO 9) 4JOHONIY3D

61



62

GERINGHOFF (6 ROW) ASSEMBLY STEP 3

[B2S—06

5000-021 (6 ROW RIGID) GERINGHOFF
ROLLER ASSEMBLY PARTS IDENTIFICATION

DET QTY PART NO.
1 12 2520-357

2 12 2502-353
3 1 5000-211

1 5000-212

4 4 5000-355

2550-059

5 4 5000-322

THE SIDE OF THE BEARING

ASSEMBLY WHERE THE

BEARING IS PROTRUDING

MUST BE INSTALLED
TOWARD THE ROLLER!

DESCRIPTION
1/2—-13 HEX LOCK NUT ZP
1/2-13 X 2 1/2 HHCS GR8 ZP
ROLLER W.A., L.H., 76" (SHOWN)
ROLLER W.A., R.H., 76"
1-1/4 DISC HARROW BEARING, W209PPB5, HD ASS'Y
BEARING (ONLY)

SHIM WASHER ZYD.




Yetter

farm equ
m
Yeatter ..q r.mue-_rj:t:

INSTALL PIN TO "LOCK
UP" THE STALK
DEVASTATOR

63



Our name
Is getting known

Just a few years ago, Yetter products were sold primarily to the
Midwest only. Then we embarked on a program of expansion and
moved into the East, the South, the West and now north into Canada.
We’re even getting orders from as far away as Australia and Africa.

So, when you buy Yetter products . . .you’re buying a name that’s
recognized. A name that’'s known and respected. A name that’s
become a part of American agriculture and has become synonymous
with quality and satisfaction in the field of conservation tillage.

Thank you.

YETTER MANUFACTURING CO.
Colchester, IL 62326-0358 ¢ 309/776-4111
Toll Free 800/447-5777
Fax 309/776-3222
Website: WWW.YETTERCO.COM
E-MAIL: INFO@YETTERCO.COM

64

2565-771_REV_G « 04/17



